



Luoyang Zhongsen Refractory Co., Limited

Yaowan Village, South Dukang Road, Yichuan County, Luoyang City, Henan Province, P.R. CHINA

TEL: 0086-379-69351288 WEB: www.zhongsen-refractory.com

Certificate of Analysis-Glass Bead for Shot Blasting

Test Report/Certificate of Conformity

产品检验报告

总量(Total) 26 吨(MT) 抽检量(Spot Check) 5 吨(MT)

Item 项目	Requirements 要求	Result of Inspection 实测数值
Refractive Index	≥ 1.5	1.5
Hardness	5-7	6
Bulk Density(g/cm ³)	≥ 1.5	1.5
Color	Colorless	PASSED
Configuration	Roundness	PASSED

Size 型号	Microns 微米		mass percent 百分比	Roundness(%)成圆率
			Result of Inspection	Result of Inspection
GB2	600-840	>840	3%	70
		<600	10%	
GB3	425-600	>600	3%	75
		<425	11%	
GB4	250-425	>425	7%	80
		<250	14%	
GB7	180-300	>300	6%	82
		<180	14%	
0.8-1.2mm	800-1200	>1200	2%	70
		<800	12%	

Chemical(%)	SiO ₂	Na ₂ O	K ₂ O	CaO	MgO	Al ₂ O ₃
化学成分	72.60	13.40	0.30	8.02	2.80	0.75

According with standard
是否符合标准

☒ Yes

☐ No

First Inspection By
初检员

Second Inspection
By
复检员

Date:
日期

2013-08-09

Stamp 签印: